INSTALLATION INSTRUCTIONS

PARTS LIST:

No. Part Description QTY | No. Part Description an

A Rear Guard 1 G M8 Hex Nut 2

, B Brackets(lateral Symmetry) 2 H M12x35-8.8 Hex Head Bolts 4

C M8 Bolt Plate 2 | M12x1.5x35-8.8 Hex Head Bolts | 2

D M8 PVC Piece 2 J 012.5x(130x2.0 Flat Washers 10

E 08.4x[122%x1.5 Flat Washer 2 K M12 Lock Washers 6

F M8 Lock Washer 2 | L M12 Hex Head Nuts 4







M AUTO u
TRV TSERY




	Blank Page
	Blank Page



